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1. BH23
MAIN BODY

1

[Status|Position|Parts Number | Parts Name | Unit Quantity [Set Unit Quantity| Specification | Remarks | Maker code |
I
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Status|Position|Parts Number Parts Name Unit Quantity [Set Unit Quantity| Specification Remarks | Maker code
1 362310 BH23(MUS) 1
2 217677 COVER OF BLADE 1 39N 2437 /0
3 271597 REAR HANDLE ASSY 1 Incl.4-16
4 997260 WIRE PLATE 1 118-111 118-111
5 271604 SWITCH 1
6 997262 THROTTLE LEVER 1 118-115 118-115
7 997263 SNAP RING 1 K280-002500 #2.5 K280-002500
8 997264 LEVER PIN 1 118-112 118-112
9 997265 SPRING 1 118-114 118-114
10 997266 KNOB FIXING 1 118-113 118-113
X 11 270147 REAR HANDLE L 1 118-153
12 997268 SCREW (M4X16) 5 K017-040160 M4 | M4x16 |K017-040160
13 997269 SCREW (M4X30) 1 K017-040300 M4 | M4x30 |K017-040300
14 270099 REAR HANDLE R 1 118-149
15 270233 NUT 6 K164-04000 M4U M4
16 270424 SPACER 1 K232-061000
17 271843 UPPER BLADE 1 077-112
18 271844 LOW BLADE 1 077-113
19 991913 WASHER 4 10 008-250 008-250
20 991912 SCREW 1 A040-003009 L22 008-248
21 991914 SCREW 3 A040-002009 L19 008-247
22 270758 FELT 1 A325-104004
23 991919 SLIDE PLATE 1 030-110 030-110
24 991924 SCREW M3X5 2 10 K010-030050 M3 | MB3x5 900-040
25 580791 HEXAGON HEAD BOLT 7 5 K054-050160 M5 | M5x16 |K054-050160
26 591443 CRANK COMPLETE 1 136-003
27 270423 BEARING 60827 3 K353-006080
28 271466 ROD 2 TE1-A044000
29 270756 LOWER RECEIVER 1 A325-101002
30 580777 SNAP RING 1 5 K283-026000 #26 K283-026000
31 580767 BEARING 6001 2RS 1 K354-060010 [#6001 2RS|K354-060010
32 270760 UPPER RECEIVER 1 A325-100002
33 584666 PINION GEAR 1 136-146 136-146
34 270021 CLUTCH DRUM 1 136-145
35 991937 GREASE NIPPLE 1 A-MT6X1H % M6
36 991931 SCREW(MS5X20) 2 10 K011-050205 M5x20 900-243
37 997244 FLANGE NUT 2 10 M5 M5
38 991941 U-NUT 6 5 M6 617 171 M6
39 581912 BLADE GUIDE 24 1 118-126 118-126
40 270759 PLATE 1 A325-102004
41 270757 PLATE 1 A325-103004
42 270241 FRONT HANDLE 1 118-155
43 270030 SCREW 2 K054-060200 M6x20
44 581910 BOLT M6X40 2 K055-060400 M6 | M6x40 900-347
45 270120 BOLT 1 K055-060405 M6 | M6x40
46 270119 BOLT 1 K055-060505 M6 | M6x50
47 997253 HEXAGON NUT (M6) 1 10 K151-060000 M6 M6 900-301
48 591450 LABEL 1 7 b=F F39739
49 591449 LABEL 1 CAUTIONv-77%
50 223925 LABEL 1 H/T 7" YAF%19 | Grease up
51 997259 CABLE HOLDER 1 118-121 118-121
52 997258 SCREW (M4X10) 1 K112-040100 M4 | M4x10 |K112-040100
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2. BH23

ENGINE
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e Parts Unit Set Unit . . Maker
Status|Position Number Parts Name Quantity Quantity Specification Remarks code
1 859108 CE230 ENGINE 1 CE230/59
2 282165 CYLINDER 1 TIER3
3 282339 GASKET 1
4 261250 CAP SCREW 8 5 M5X20 M5x20
5 | 267924 INSULATOR 1 ¥t New gasket
required
6 268014 AIR DUCT 1
7 261171 GASKET 2 5
8 265924 CAP SCREW 1 5 M5X25WSW-++ M5x25
9 265107 CAP SCREW 2 5 M4X10 M4x10
MS5X16WSWi
10 286993 SCREW 4 e M5x16
11 289367 LABEL 1 BH23(MUS) BH23
12 289368 LABEL 1 BH23(MUS) BH23
13 268016 MUFFLER ASSY 1 Incl.14-17
14 268017 MUFFLER 1
15 267056 SPARK ARRESTER 1
16 268171 MUFFLER TAIL 1
17 265107 CAP SCREW 2 5 M4X10 M4x10
18 268461 HOLDER 1
19 285650 PLATE 1 CE230
20 266402 CAP SCREW 2 5 M5X55777% M5x55
21 268019 GASKET 1
22 261878 NUT 1 5 M6 371
23 265107 CAP SCREW 1 5 M4X10 M4x10
x 24 268195 CAP SCREW 2 M5X10§ M5x10
25 268580 CYLINDER COVER 1 i
26 266000 TAPPING SCREW 2 4X2049E" V45
27 268576 CRANK CASE 1
28 280488 BEARING 6001C3 2 6001 C3U~" Yk PPL 6001
ISCD122877 )%
29 261492 OIL SEAL 1 N ISCD12287
4
ISCD122277" )2
30 261386 OIL SEAL 1 N ISCD12227
b4
31 055185 SNAP RING #28 1 5 713928 #28
32 261246 CAP SCREW 3 5 M5X25 M5x25
33 268032 PISTON 1 CE230
34 282177 PISTON RING 2
35 261036 PISTON PIN 1 5.7X8X23.5L
36 263957 NEEDLE BEARING 1 KTV81112EG12|KTV81112EGO01
KTV81112EG12B2 B2 B2
37 261576 CLIP PISTON 2
CRANKSHAFT/CONN.ROD
38 268585 ASSY 1
39 268474 FAN COVER 1
40 268388 COVER 1
41 268390 SCREW 1 4X1489¢ Vi 4x14
42 268590 PLATE 1
43 268591 STAY 1
44 261607 CAP SCREW 4 5 M5X16WSW M5x16
45 287265 MAGNETO ASSY 1 Incl.46-54
46 268039 ROTOR ASSY 1 10701-31411
47 287266 IGNITION ASSY 1 Incl.48-54
48 287269 COIL 1 10735-31302
49 287352 SPARK PLUG WIRE ASSY 1 10756-41796 Incl.50-52
50 261074 PLUG BOOT 1 10855-40131
51 261075 CONNECTOR 1 10805-40061
52 287353 SPARK PLUG WIRE 1 12195-55205
53 | 261072 CAP 1 175 10855-
40101
54 287351 TUBE 1 10850-40182
55 261076 WOODRUFF KEY 3X10 1 5 A¥13X10 3x10
56 261417 NUT ROTOR M8 1 5 M8 M8
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Status|Position Nz‘::lt)ser Parts Name ngl:lltti ty 33;23;; Specification Remarks N:zl(;zr
57 280381 SPACER 2 5
58 261256 BOLT 2 5 M4X25 M4x25
59 285982 SPARK PLUG(BPMSY) 1 NGK BPMS8Y | NGK BPM8Y
60 268932 LAED 1 225M4 CBH
61 287262 LEAD 1 245t7HCBH
62 261202 GROMMET 1 JA(N1.5)
63 268036 GROMMET 1 7X9
64 268581 CLUTCH CASE 1
65 264535 SCREW 2 5 M6X20%7 Mo6x20
66 280404 CLUTCH ASSY 1 NYY 5439979F Incl.67-69
67 280568 CLUTCH SHOE 2 (2)required
68 280569 CLUTCH BOSS 1
69 280570 SPRING 2 (2)required
70 268592 CLAMP 1
71 268940 SCREW 1 M5X18WSW-12 M5x18
72 268668 RECOIL STARTER ASSY 1 Incl.73-85
73 268669 STARTER ASSY 1 Incl.74-80
74 268813 ROPE ASSY 1 Incl.75-77
75 268670 DAMPER 1
76 267219 STARTER GRIP 1
77 281817 STARTER ROPE 1 3X850L
78 261622 SPIRAL SPRING 1
79 261621 REEL 1
80 262922 SCREW 1 MFZN2
81 264085 PULLEY ASSY 1 Incl.82-85
82 261630 RATCHET 1
83 261631 RETURN SPRING 1
84 264086 STARTER PULLEY 1
85 020299 E-RING #4 1 10 at 4 #4
86 268671 PLATE 1
87 261189 WASHER 2 5 6X16.5XT1.2 6x16.5xt1.2
88 265925 SCREW 1 M5X257+7F M5x25
89 268593 STAY 1
90 264736 CAP SCREW 1
91 285482 GASKET 1 CE230
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CARBURETOR, FUEL TANK
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Status|Position Nll::'nr't)ir Parts Name Ql}il:tti ty (S;Itagtlig Specification Remarks N::l;:r
1 268680 | CARBURETOR ASSY 1 WYL-154p | Incl-2-15 New gasket
required
2 261871 O-RING 1 WB16-104
WB112-3070-
3 268953 MAIN JET 1 3491 #34.5
4 282576 GASKET 1 WB92-415
5 262994 DIAPHRAGM 1 WB95-99
6 268499 | CARBURETOR BODY 1 WB5-2771
7 262993 GASKET 1 WB92-359
DIAPHRAGM
8 283905 METERRING 1 WB95-614
9 262991 PURGE BODY 1 WB5-2557
10 261874 PRIMER 1 WB188-12
11 262992 COVER 1 WB21-3147
2 262996 SCREW 4 5 WB96-425
13 264682 SCREW 2 WB96-364
14 261876 RING 1 WB16-71
15 261658 SWIVEL 1 WB52-34
16 268940 SCREW 4 M5X18WSW-12 M5x18
17 261864 GASKET 2 5
18 268951 BAFFLE PLATE 1
19 264691 O-RING 1 5
x 20 266420 CLEANER ASSY 1 CAA-76 Incl.21-23
21 266433 HOUSING ASSY 1
22 264695 FILTER 1 WB125-62
23 264709 |AIR CLEANER COVER 1 AIR FILTER
24 264016 CAP SCREW 2 5 M5X60 M5x60
25 289025 FUEL TANK ASSY 1 [A46B113C180D52 Incl.26-38
26 284421 FUEL TANK 1 CE230 479~y
27 289044 |FUEL TANK CAP ASSY 1 Incl.28
28 289045 GASKET 1
29 289026 FUEL PIPE ASSY 1 Incl.30-38
30 289027 FUEL PIPE ASSY 1 Incl.31-33
31 268065 GROMMET 1 37+
32 261590 |BREATHER SUB ASSY 1
33 261117 CLIP 1
34 289028 PIPE A 1 3X5X53L 3x5x53L
35 288921 JOINT 1
36 289029 PIPE 1 3X5X125L 3x5x125L
37 264653 FILTER ASSY 1 125-552
38 261117 CLIP 3
39 261117 CLIP 1
OUTI80/IN42~" ¥
40 264604 WIRE CPL. 1 .
CAAN =JTLA%HA2
41 285188 LABEL 1 )
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4. BH23
ACCESSORIES

2

-1 -

1
[Status|Position | Parts Number | Parts Name | Unit Quantity | Set Unit Quantity |Specification | Remarks | Maker code |
I
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Status|Position | Parts Number Parts Name Unit Quantity | Set Unit Quantity |Specification | Remarks | Maker code
1 264606 TOOL SET 1 Incl.2-4
X 2 264607 PLUG WRENCH 1 10x19x(+)
3 219431 SPANNER 1 iy 3 3mm
4 219432 WRENCH 1 AW 4 4mm
5 271835 INSTRUCTION MANUAL 1 BH23(MUS) | BH23
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